N D US TR

6
. 9
14//1 . ~ 12
u “'o A
[ S
1/'.\ ® \\\\\13
| 20 21
4 5 10 L
I 8
17’% 12 X
18
e

Description

MI-99020-1 875601 MAIN BODY COLUMN 4
MI-99020-2 875602 BASE TUBE 2
MI-99020-3 875403 END CAP 4
MI-99020-4 875404 INNER EXTENSION LEG 4
MI-99020-5 875605 LOCKING WHEEL 4
MI-99020-6 875606 ROLLER 38x350mm 9
MI-99020-7 875607 TUBE-SPACER 13
MI-99020-8 874108A LOCK KNOB 4
MI-99020-9 875609 COUPLER 1
MI-99020-10 875610 SIDE EXPANSION PLATES 2
MI-99020-11 875611 COUPLER 2
MI-99020-12 35104 RING 2
MI-99020-13 874988B CARRIAGE BOLT 1/4"-1” 4
MI-99020-14 20634 HEAD HEX BOLT 1/4”-1” 2
MI-99020-15 20632 HEAD HEX BOLT M8-55 4
MI-99020-16 35102 HEX. NUT 1/4” 4
MI-99020-17 35111 HEX. NUT 1/2” 4
MI-99020-18 25103 WASHER 5/16” 8
MI-99020-19 35102N LOCK NUT 1/4” 32
MI-99020-20 35108N LOCK NUT M8 4
MI-99020-21 25102 WASHER 1/4” 8




